

CENTRAL LABORATORY  
DIVISION OF PHYSICS AND FIRE SCIENCES MEASUREMENTS  
Unit for Materials Conformity Testing and Evaluation

**MATERIAL REACTION TO FIRE  
CLASSIFICATION REPORT**  
PURSUANT TO ARTICLE 5 OF THE FRENCH DECREE OF 21 NOVEMBER 2002  
**Valid 5 years from 31 July 2017**

Paris, 31/07/2017

**CERTIFICATE NO. 17/4811**

Material presented by: BRUNSWICK S.A.  
61 RUE DU LANDY  
93300 AUBERVILLIERS

Trade name: 11312 MOONDREAM DOUCE NUIT OR 113L3 MOONDREAM DOUCE NUIT

Brief description: Solid colour fabric  
Composition: Fabric made of 100% polyester Fire Retardant  
Mass per square metre: approximately 245 grams.  
Mean thickness: close to 0.56 millimetres.  
Colors: Various solid colours

Tests: Electrical burner tests and complementary tests

Classification: **M1**

Classification duration: unlimited unless otherwise specified

Taking into account the criteria resulting from the tests described in the attached test report No17 / 4811 of 31/07/2017.

This report only certifies the characteristics of the sample provided for testing and does not predict the characteristics of similar products. Therefore, it is not certification of products pursuant to article L 115-27 of the French Consumer's Code and the French law of 3 June 1994.